LINSY i 2</E

AT X 3 PRIV 2245 T3 171 2

How to distinguish the left and right

directions of the bed?

K1 PRCRIRIEE 3R EE
Figure 1: installation diagram
of bedside connection

K2 R G iEE R RER
Figure 2: installation diagra
of snap combination connectio

KI3: RinzdonER
nFigure 3: schematic diagram of
hbuckle installation

Bl4: RIEZ3REE
Figure 4: installation diagram
of bed foo

P =y .
7R IRE K /Assembly Instruction Right Left
v&l Vs
. R IZ8
FE 4K Model NO. TBC88Y HEE L m il
Ranked bed slat specifications
7= Specification 1500%2000 (1440%1800)
7414 Combined si 1590%2225%1060 - X
JOTALE Conbined size " NEEERR b, A FeAi 7T
N Lie on the bed, facing left and right
FCfFER /Accessories list R /Parts List (B RAL LA 77 1 )
%5 T = st = s | LR FE & .
\O. 4 FRName KR Icon| $EQTY NO. | Name Specification | QTY M Fmaterial STEP 1 e
“ b (Lo N e G Ay — N, N N N » 3 kY
R ALES L o | 159043854910 samansianans WZERIT, IRk R IREBIEREZRE E
A |Mounting Instruction 1 The head 1 MULTI-LAYER BOARD + SPONGE + CAT’ S . . .
(with drawing ) of a bed CLAV SN Connect and fix the head, side and tail
ﬁ@]”ﬂ@ e A T : 3
B ?ouakzttja %051;) small corner code @ 4 @ |Side of 1965%175%60 9 SOLI;?E%%FLT%E?\Y;:}E?XRD . the bed as shown in the flgure
SUAFL /> £ i the bed%2 SPONGE + CAT’S CLAW LEATHER
. KR SRS R T
¢ |Right angle code (H fif4) Eg 4 ® |The end of| 1515%175%60 1 {soLm woon ﬁmTLiME:gmmD+
TR the bed SPONGE + CAT’S CLAW LEATHER
(G ER i) ‘ )
. . Al SR 22 SR+ 4 B AR AT
D Intermediate clip @]w 2 @ E'j*é 1930%65%125 1 So]i?toi;_‘r:f] tiﬁyc}%?;o;rd +
(M6*25$+@_+?@%*?) i Bed middle sponge + Magic cloth
E M6%25 bevel cross bolt ‘I- 42 HEE 4 gk
H 2R K
F | (M5%30 5 BUlE£2) > ©® Row frame | 1440%100%12 14 solid wood
M5%30 self tapping screw 16
(R B 6 i ) B |« |0t ) e
G Gun gray metal foot Ribs bucklg Plastic
(HREREEES 1=28CM) F'/J-l L 1 25t L IR
H 7
SILVER MATTRESS STOP L=28CM ! Hrrr RO .
0120 [ L2 22) Ranked bed slat renderings
I M4*%20 self tapping screw > 16
(M8*254 i+ HRHT)
J M8*%25 bevel cross bolt _ 8
(12. Semm] TR ) ] STEP 2:
K 12. 5cm adjustable plastic middle foot] l 2 ) R - " . .
| [o8ER g BERTTE BRI de . BN BTNy AR,
¢ 8 gasket Install the mid-range hardware feet as shown in the figure,
M (7 AT ) .’67 9 and then fasten the buckle from top to bottom.
Mattress block R TTE R DU T4 0 2 28 ] e
ﬂ%%%ﬁ???%@@ﬂéé@ﬂf# Install and fix the four hardware feet as shown in the figure
Accessories of disassembled row bed slat Tﬁ@ﬂ?ﬁﬁy 4%%4\Eflﬁ4ﬁﬁljﬂiﬂ§3\%ﬂfz%%EEE;&*DEPH
According to the figure, install and fix the two adjustable
iji%ﬁQ@ﬂfﬂ middle feet respectively at the head of the bed and the middle
The feet of
ranked bed slat
K
#| P Draw Page NO. T1fi5 (2-1)
2245 T HTool 2248 NfiInstaller
RHEAFHE B8E 7]
Cordless hand drill
Phillips screwdriver




22

STEP 5:
PP TT S, B T 4 R ST

Install the anti—collision screw to the
back of the head of the bed as shown.

Install the mattress stop on the end of the

bed as shown in the figure.

HLERTT A, R REB AR KR

STEP 3:

STEP 4:

LA [ 5E o

BRI RHRE AT A

As shown in the figure, the row frame
shall be tiled, installed and fixed.




	图纸和视图
	模型

	图纸和视图
	模型


